
 
 

 

GAZİANTEP UNIVERSITY GRADUATE 

SCHOOL OF NATURAL & APPLIED 

SCIENCES 

 
 
 
 
 
 
 
 

APPRAISAL OF 

WATER SUPPLY SYSTEM  

IN DİYARBAKIR 
 
 
 

M. Sc. THESIS   
IN 

CIVIL ENGINEERING 
 
 
 

By 
 

Befrin Neval BİNGÖL 
 

AUGUST 2008 
 



 
  

 
 

 

GAZİANTEP ÜNİVERSİTESİ 

FEN BİLİMLERİ ENSTİTÜSÜ 
 
 
 

 
 
 

 
DİYARBAKIR SU SİSTEMİNİN 

DEĞERLENDİRİLMESİ 

 
 
 

 
 
 
 
 

İNŞAAT MÜHENDİSLİĞİ 
YÜKSEK LİSANS TEZİ 

 
 
 
 

Befrin Neval BİNGÖL 
 

AĞUSTOS 2008 
 
 
 
 



 
 

APPRAISAL OF  

WATER SUPPLY SYSTEM  

IN DİYARBAKIR 

 
 
 
 
 
 
 

M.Sc. Thesis   
in 

Civil Engineering 

University of Gaziantep 
 
 
 
 
 
 
 

 

Supervisor  
Asst. Prof. Dr. Mazen KAVVAS 
[...]
33Flow  ra te(m/s)

C ON D U IT -T reatm ent P lant L ine

1st Stage 2nd Stage

T ota l L ength  of 
p ipe(m) 2419 1,03

D ia meter of p ipe 
(m m)

L en gth (m)

T hicness of pipe
(mm )

K M

1717T h ickness o f pip e
(m m ) 

1600D ia meter of pipe
(m m)

8425 ,4784 25,47L eng th(m)

F low  ra te(m /s) 33

D icle Pum p Station-K ondüvi L ine

1st S tage 2nd  Stage

1600

E xit = 845,65 m

E ntrance = 848,10 m

L ength = 1245 m

Section B asket H andle

C O ND UIT

K m =3+990 ,30 m

V olume = 270 m3

For 1st and  2 nd stage

O ne W ay B alanced  
T unnel 2(270 m3)

M ax. W a ter Level  =8 53,5 0 m

M in W ater L ev el =  85 0,00  m

M in W ater L evel = 8 02,00 m

M ax. W a ter L evel =805,50 m

O ne W ay B alanced 
T unnel 1(135 m 3)

F or 1st an d 2 nd stage

V olum e =  135  m3

K m =2 +236 ,17 m

O ne o f the g ent le pump 
is var iable perio dic

O ne of  the g ent le pu mp 
is v ar iable perio dicN ote

672,50 m672,50 mP E K

189,75 m1 89,75 mH m

2 *4000=80002 *4000=8000
Pow er (kW )

2 *1,5=32  *1,5=3
F low  ra te(m /s)

2 ge ntle2 gentle,1stand byN um ber of p ums

2nd Stage1st S tage

D icle Pum p Station

T ota l V o lume =59 5,0 0 h m3/year

D ead  V olum e =340 ,00 hm 3/year

A ctiv e V olume =255,00 h m3/year

C rest L ev el  =718,0 m

M in W ater L evel = 5 78,0 m

M ax. W ater L evel =71 5,0 m

D icle D am

D ia meter of v ane=2200 m m

V an e R oom  (B ranşman)

Inlet Pipe of T unnel

T hick ness of pipe=1 7,5 m m

L eng th of pip e=428,57 m

D ia meter of p ipe=2200 mm

T h ickness o f pipe=17,5  mm

L ength  of pip e=1 041,01 m

D ia meter of p ipe=2200 mm

C ollector L ine

L en gth of D er. T unn el=2 45,0 m

D iam eter of D er. T unn el=8600 mm

E lev ation  of
W ater Intake B uilding =87 8,0 m

T 1 Derivation  
T unnel

80 4,11 m

845 ,0 5 m
84 8,10 m

84 4,05 m

7 96,83  m

648 ,0 0 m

85 7,74 m

718 ,0 0 m

7 15,00 m

57 6,00m

649,75  m

C ON D U IT

B A L A N C E D 
T U N N E L  1

B A L A N C E D  
T UN NE L  2

DICL E  
DA M

 

 

 

 Figure 2.2 The Pipeline of Raw Water 



 

25 
 

2.5. TREATMENT PLANT 
       
 
2.5.1. Capacity and Location  
 

Capacity: The raw water is came from Dicle Dam and pumped to the treatment 

plant.  Treatment plant has been designed to contribute to the drinking water supply 

of Diyarbakır city.  The plant inlet is 255,000 m3/day (or 3.0 m3/s) when the flow is 

nominal. In the plant, there is 10,000 m3 treated water reservoir.  The standard daily 

consumption of water for individual is 200l, this plant is serviced for 1,280,000 

people.  Treatment plant has been designed in two stages and in the future the inlet 

discharge will increased to 6.0 m3/s. 

 

Location: Treatment plant was built on the Diyarbakır-Elazığ highway, opposing to 

Üçkuyular Village, at Mastaras Hill and away from 11 kilometres city centre.  

Treatment plant is far away from Dicle Dam about 35 kilometres.   

 

2.5.2. Construction and Activation Date 
 

Treatment Plant Construction Agreement Information is shown below [9]: 

 

              Table 2.10 Construction and Activation Date of Treatment Plant in      
    Diyarbakır [9] 
 
  

Contractor MAPA İnş. ve Tic. A. Ş. 

Time of Adjudication 12.12.1997 

Starting in Business 19.03.1998 

1st Estimation 1,800 trillion TL 

Rate of Discount % 13,80 

Duration of Agreement 1035 days 

2nd  Estimation 3,702 trillion TL 

Rate of Increment % 105 

3rd  Estimation 4,350 trillion TL 

Rate of Increment % 36 

Date of Finish 31.05.2001 



 

26 
 

 

As follows Treatment Plant Assemblage Agreement Information [10]: 

 

                Table 2.11 Construction and Activation Date of Treatment Plant in  
                Diyarbakır [10] 
 

Contractor Degrèmont S. A. 

Time of Adjudication 15.04.1996 

1st Estimation 60,000,000 Fr. F 

Rate of Discount % 9,96 

Budget of Agreement 54,200,000 Fr. F 

Duration of Agreement 1295 days 

 

 

2.5.3. General Principles of Water Treatment Plant 
     

      The raw water originates from groundwater which feeds river of Tigris (Dicle).  

The chemical composition of surface water depends on the type of terrain the water 

has passed through before flowing into the drainage area.  Along its course, water 

dissolves various components of soil.  The exchange between water and air at the 

surface causes gasses (oxygen, nitrogen, carbon dioxide) to dissolve in the water.  

The raw water contains dissolved gasses, suspended solids, presence of natural 

organic matter and plankton which were dangerous for human health.  Water made 

available to consumers for all uses. 

 

      Water coming out of the consumer’s faucet must be ‘potable’, that is, it must 

conform to standards in force regardless of how the consumer chooses to use it. 

 

      A number of factors determines which water should be treated before it’s 

distributed. For each source, human must assess; 

 

The quantity: ‘source’ must be able to furnish the required quantity of water at all 

times. 

The quality: the quality of available raw water must meet current legal standards. 



 

27 
 

The cost: For each available source the capital and operating costs must be compared 

so as to assure both quality and quantity of water for distribution. 

 

      Diyarbakır treatment plant was designed becoming raw water to drinking water. 

The raw water characteristics are given in Table 2.12 [10]: 

 

                     Table 2.12 Design Criteria for the Quality of the Raw Water Used at  
                    Diyarbakır Plant [10] 
 

 

PARAMETER 

 

UNIT 

 

VALUE 

Temperature °C 17.7-20.8 

Turbidity NTU 2.15-4.53 

Suspended solids mg/l 2 

Color (total) PtCo 6-37 

Permanganate value mg/l O2 2.7-3.2 

Mn (total) mg/l 0.01 

Fe total) mg/l 0.07 

pH  7.65-7.73 

Hardness mg/l CaCO3 204 

Alkalinity mg/l CaCO3 152 

Amonia N-NH4 mg/l 0.01 

Nitrite N-NO2 mg/l 0.028 

Nitrate N-NO3 mg/l 0.7 

Phosphate(PO4) mg/l 0.9 

 

 

     

 

 

 

       

     

 



 

28 
 

 

      Plant inlet is 255,000 m3 per day – i.e. 3,0 m3/s.  The treated water must have limited 

standards, Table 2.13 shows Turkish Standards for Drinking Water [10]. 

 

 

                   Table 2.13 Turkish Standards for Drinking Water Diyarbakır Plant [10] 

  
Parameters 

 

Turkish Maximum 

Acceptable Value 

Turbidity NTU 0.4 

Ph 7< pH< 8.5 

Color Not exceeding 5 Pt-Co 

Aluminum mg/l Al Not exceeding 0.5 mg 

Iron Not exceeding 0.10 

Manganese Not exceeding 0.05 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

29 
 

 

Treatment Principle 

 

     Figure 2.3 illustrates the flow chart of water in treatment plant [11]. 

 

 

  

Figure 2.3 The Flow Chart of Treatment Plant 

 

The raw water goes through the following treatment steps: 

 

2.5.3.1. Aeration   
 

      The aeration step is required for oxygenation of the raw water.  Through a 4 steps 

aeration cascade, the atmospheric oxygen will be dissolved into the raw water.  The 

cascade is designed in order to raise the oxygen content up to 60% of saturation of 

raw water totally free of dissolved oxygen, at a maximum temperature of 30°C. 

 



 

30 
 

      The first phase compartment of the aeration cascade will be provided with two 

isolating penstocks and with two by-pass penstocks. 

 

2.5.3.2. Pre-chlorination  
 

      Pre-chlorination ensures better filterability by enhancing coagulation and thus permits 

a better water quality to be treated 

Pre-chlorination is intended to: 

-  destroy the existing micro-organisms likely to grow in the structures and the 

sludge blanket. It thus keeps the clarifiers and filters clean and prevents 

sludge rising within these clarifiers 

- finalise oxidation of ammonia ; 

- decrease taste threshold and, in most cases, reduce water discoloration. 

 

      Furthermore pre-chlorination inhibits the growth of algae.  For a good efficiency of 

pre-chlorination, raw water must contain free chlorine in small quantity.  The quantity 

of chlorine to be injected is given by the "breakpoint test" and the "demand of 

chlorine”.  In this plant, the chlorine is injected as chlorinated water. 

             

 2.5.3.3. Coagulation – flocculation  
 

      Water contains very fine, colloidal or pseudo colloidal suspended solids which 

must be gathered into a bulky and heavy floe to allow settling and help retention in 

the filters.  The interfaces of colloids are electrically charged, which prevents nearby 

particles from coming close together. 

The action takes place in two steps: 

- Coagulation, which destabilizes the colloids to give rise to a precipitate, 

- Flocculation, which is intended to increase the volume and cohesion of the 

flow formed by coagulation. 

 



 

31 
 

Coagulation; Usage of this is made of metal salt such as ferric chloride.  The 

amount to be used depends on the nature of the water to be treated: 

- it is determined at plant start-up after Jar tests have been conducted , 

- the greater the water's colloid content, particularly matter of vegetable origin, 

the higher the amount of reagent required for clarification, 

- the nature of organic matter has an influence on coagulation, the coagulation with 

ferric chloride admit a large range of pH.   So it is unnecessary to adjust this pH 

with caustic soda. 

Flocculation; Flocculation is promoted by placing the water into contact with the 

maximum amount of floe already formed by the prior treatment.  This is the technique 

applied in sludge blanket apparatus. 

Flocculation can be further improved by the addition of a chemical used as a 

flocculants aid, such as polyelectrolyte. 

Settling:  Settling is designed to allow the particles in suspension in the water to settle, 

under the effect of gravity, to improve water quality. 

      To ensure that settling takes place, the settling rate of the particles must be higher 

than the water's rising velocity.  These particles exist in the raw water and are 

precipitated into larger (and thus heavier) floccules by adding chemical agents during 

flocculation. 

      In Diyarbakir Water Treatment Plant Lamellar Pulsator type clarifiers are used in 

order to save land acquisition and reduce the overall cost of the plant. 

 

2.5.3.4. Settling: Sand filtration  
 

      Filtration is designed to remove particles suspended in water, whether these particles 

exist in the raw water or result from a previous coagulation process. 

     The trapped suspended solids gradually block the interstices between the constituent 

elements of the filtering media.  This phenomenon is known as "filter clogging". 



 

32 
 

     As clogging increases, the head losses affecting the flow of water passing through 

the filter also increase.  Therefore, the water level above the sand increases.  When 

head loss increases up to 1.2 m, the filter must be washed. 

The rate of clogging depends on: 

-   the characteristics of the water: the more turbid the water is, the faster the filter 

becomes clogged. 

 

- the quality of coagulation, flocculation and settling: the worse the quality of this 

treatment, the faster the filter becomes clogged, 

-   the flow per unit of filtering area or filtration rate: the head loss increases with the  

    rate, 

-   the flow per unit of filtering area or filtration rate: the head loss increases with the  

    rate, 

-  the grain size of the filtering media: the finer the particle size of the filtering       

   material, the more  quickly it becomes clogged. 

 

2.5.3.5. Disinfection 

       To given amount of calcium and magnesium bicarbonates, it correspond 

concentration of free carbon dioxide which is the amount of carbon dioxide required to 

prevent breakdown of the bicarbonates and precipitation of the corresponding 

carbonates.  This amount is known as the "equilibrium carbon dioxide". 

        If the water contains an amount of carbon dioxide higher than the equilibrium 

value, the excess amount is known as the "aggressive carbon dioxide”.  The amount of 

half-bound C02 (HCO3 of the bicarbonates) is equal to the amount of bound C02. The 

water containing aggressive CO2 dissolve the carbonates in to form of bicarbonates; 

therefore, they are incapable of causing the formation of a protective carbonate film on 

the surfaces in contact with them. 

      In contrast, the waters which contain less free CO2 than the theoretical amount of 

equilibrium C02 precipitate CaC03.  They are scale-forming. 



 

33 
 

      Consequently, "saturation pH" corresponds to each value of the alkalinity.  When the 

pH of water is below the saturation pH, this water is considered aggressive. 

Neutralisation can be performed by several methods, and in particular for this plant by 

caustic soda if necessary, to obtain the equilibrium pH as given by the marble test. 

 
2.5.3.6. Stability at the Saturation pH 
     

      Whether or not they have undergone prior treatment, and although they may appear 

perfectly clear, most waters are often contaminated by microbes dangerous to health.  Due 

to its high efficiency even when employed in minute amounts and to its ease of 

application, chlorine is the most commonly used reagent for water disinfection 

purposes.  Chlorine’s germicidal action even in small dosages is explained by the 

destruction of the enzymes required for the existence of the microbial germs.  

Chlorine also has considerable oxidising properties which favour organic matter 

destruction.  The amount of chlorine used for disinfection is slightly higher than the 

chlorine demand if the temperature is below 10°C, and slightly less than the chlorine 

demand if the temperature is above 15°C.  In this plant, chlorine is injected as 

chlorinated water. 

 



 

34 
 

2.5.4. Process of Treated Water  

      The raw water comes through a 1,600 mm pipeline into a balancing tank having 

net volume of 750 m3.  The raw water pipe is equipped with an electromagnetic flow 

meter diameter 1,200 mm, an inlet control valve diameter 1,200 mm and inlet-isolating 

valve diameter 1,600 mm. 

 

 

 

 

 

 

       

 

     

Figure 2.4.A Pump Station. 

 

 

Figure 2.4.B Pump Station. 

 

 

 

 



 

35 
 

 

 

 

Figure 2.5 Derivation Tunnel. 

 

 



 

36 
 

2.5.4.1. Aeration Structure  
                   

      The first step of treatment process is aeration by means of a multi-stepped 

cascade to increase the oxygen content of the raw water.  Aeration tank is used to 

decrease water pressure and increase oxygen. 

- Number of aeration structure ............................  2 

- Total nominal flow rate ..................................  259,200 m3/day 

- Total fall .......................................................  2.0 m 

- Number of steps ...................................... …..       4 

- Total length of weirs for each fall ...................  27.2 m 

- Increase of oxygen content .............................  60 % of the deficiency                                                  

       in dissolved oxygen 

 

       By-pass of the aeration cascade was be effected by a 1100 x 1100 manually 

operated penstock. Plant by-pass penstock size is 1,600 x 1,600 mm. 

 

 

 

Figure 2.6 Aeration Structure. 

 

 



 

37 
 

 

 

Figure 2.7 Aeration Tank. 

 

      Pre-chlorination is prevented bacteria creation and coagulation-flocculation.  

Also activated carbon and potassium permanganate is added to avoid taste and odour 

defects of water.  Ferric chloride is used for breaking the bonds of electrons of 

suspended particles. 

 

2.5.4.2. Mixing Chambers 
 

     From the aerator, raw water flows to the two mixing tanks.  The mixed water is 

distributed between the 6 clarifiers installed in either streams by means of distribution 

chambers each provided with sharp crested weirs.  Isolating penstocks is enable 

upstream isolation of the weirs.  Individual metering of the flow conveyed to the 

clarifiers is achieved on the distribution weirs.  When closing all the penstocks 

upstream the clarifiers, the water is overflow to the clarified water channels, thus by-

passing the clarifiers. 

 



 

38 
 

 

 

Figure 2.8 Mixing Chambers. 

 

 

2.5.4.3. Clarifiers 
       

      Polyelectrolyte is mixed to water for preventing flocculation.  Water is absorbed 

with vacuum fan to take out the air from water and dropped out suddenly to avoid 

settled down of suspended particles.  Water smash from pipe bunches and rises 

again.  Pulsators prevent increase of mud level and also take out mud when it reaches 

flood level. 

 

 



 

39 
 

 

 

 

 

Figure 2.9 Clarifiers. 

 

 

 

 

 

 

 



 

40 
 

 

2.5.4.4. Filters 
 

      The water is already cleaned at %60-%70 when came to filters.  Special sand is 

used in filters pools for settling remained particles from water. 

 

  

 

 

 

 

 

 

Figure 2.10 Filters. 

 

 

                  



 

41 
 

 

 2.5.4.5. Chlorine Contact Tanks and Clear Water Tanks 

       From the outlet of the filter plant, the water flow to the chlorine contact tank 3,550 

m3.  The connecting pipe between the filter plant and the chlorine contact tank are 

provided with a filtered water flow meter.  The proposed arrangement provides the 

straight length necessary for a proper measurement. 

      The outlet of the tank is consisting of a weir, to maintain full the chlorine contact 

tank.  The connecting pipe will be provided with one valve outlet to the wash water 

holding tank. 

     After the contact tanks water is come to clear water tanks.  The clear water reservoir 

capacity is 10,000 m3.  At contact chamber outlet, PH is adjusted by costic soda 

injection. 

     Furthermore the costic soda, potassium permanganate, active carbon is not used at 

treatment plant because of the high quality of raw water. 

 

 

 

 

 

 

 

 

 

 

Figure 2.11 10,000 M3 Reservoir. 



 

42 
 

      The outlet of the plant will consist of a 1,600 mm pipe up to the limit of the site. 

This pipe is equipped with a flow meter ND 1,200 mm and with an electrically operated 

valve ND 1,600 mm.  A branch with an electrically operated isolation valve for 

connection to the second phase is provided at this stage. 

 

     The accumulated sludge is transferred to the thickener for coagulation and with 

overspill water, sludge is settled to bottom.  The sludge is sucked by pump from 

mixing rooms to filter press. 

 

      The lime is added to sludge for prevent sticking to filter press.  With pressure 380 

bars, the sludge is pressed.  The remained water is given to sewerage and plaques are 

left to the nature. 

 

 

 

Figure 2.12 Sludge Filter Rooms. 

 



 

43 
 

 

  

Figure 2.13 Liming Unit. 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.14 Filter Press. 

 

 

  



 

44 
 

 

 

Figure 2.15 Sludge Digesters. 

 

      The plant operation system is recoverable; the water is not wasted in the units.  

Untreated water turns back to entrance of plant to contribute treatment system.  Only 

the water outcome from filter press is not used.    

 

      In the administration building, there are SCADA room and chemical laboratory. 

The main purpose of this project is to install a SCADA system which is established 

as a computer-based centralized management system to monitor and control of 

potable water production and purification.  Two computers is used one of them is for 

daily and other is for monthly data’s.  The daily tests are conducted in laboratory, 

samples are taken from five parts of plant: Raw water, Mixing Chambers, Clarifiers, 

Filters and 10,000 m3 reservoir.  

 

 



 

45 
 

 

 

Figure 2.16 SCADA Control Room. 

 

 

 

  

Figure 2.17 Chemical Laboratory. 

 

 

 



 

46 
 

 

 

Figure 2.18 Chlorination Rooms. 

 

 

 

Figure 2.19 Diyarbakır Drinking Water Treatment Plant. 

 

 



 

47 
 

 

2.5.5. Efficiency for Current Population and Future Capacity 
 

      Capacity of treatment plant is 255,000 m3/day.  This means water is served    

1,280 000 person for daily consumption standards.  According to formal last 

population counting, city’s population is 641,616.  Today population of city is nearly 

800,000 then source and plant meet the demand of city. 

 

      The expected age of plant will planned as year of 2025.  Also, the second stage of 

plant and raw water pipeline construction both will be planned for 2025. 

 

     On the other hand, authorized expect increase of population, suggested that to put 

into service the second part in year of 2015. 

 

 2.5.6. The History of Variation of Inflow and Priority 
    

     The data show the difference between inflow and outflow values. This loss is 

resulted from maintenance of plant, irrigation of open space area, personal usage and 

discharge with sludge. 

 

             Table 2.14 Annually Water Inflow and Outflow of Diyarbakır Water  
 Treatment Plant 
 

Year Inflow from Dam  (m3) Outflow to Reservoir (m3) 

2001 20,504,476 17,197,000 

2002 37,776,706 34,239,826 

2003 51,476,000 45,307,000 

2004 51,964,000 50,194,000 

2005 51,933,000 50,471,000 

2006 54,849,000 53,373,000 

TOTAL 268,503,182 250,781,826 

 

                                     

 



 

48 
 

INFOW and OUTFLOW STATISTICS

0

10.000.000

20.000.000

30.000.000

40.000.000

50.000.000

60.000.000

20
01

20
02

20
03

20
04

20
05

20
06

YEARS

F
L

O
W

 (
M

3
)

OUTFLOW

INFLOW

 

 

 Figure 2.20 The Bar Chart of Inflow and Outflow. 

 

 

2.5.7. Sufficiency and Efficiency of Available Staff 
 

      Plant is conducted with forty staff: 1 mechanical engineer, 2 chemical engineer, 1 

chemist, 1 biologist, 16 technician and workers. 

 

      In developed countries, the same plant is conducted with 100 staffs.  Formally, 

staffs who are working for plant is selected from authorized of municipality. 

Consequently they must be sufficient to work at plant.  In Turkey number of 

treatment plant is limited so finding professional staff is another handicap.  

 

 

 

 

 

 

 

 

 

 



 

49 
 

 

2.6. WATER DISTRIBUTION NETWORK OF DİYARBAKIR 
 

      The city of Diyarbakır is located on the Dicle (Tigris) River.  The historical and 

present growth of the city is on a large basaltic plain sloping gently eastward in 

elevation from 770 to 550 meters above sea level.  The old city abuts the edge of the 

Dicle River bank.  Today the city expands to north, west and south from the old city 

like fan shape.  

 

      Rapidly increased population make the ninth largest city of Turkey according to 

2000 accountings.  The existing infrastructure wasn’t sufficient to current population. 

The part of distribution supply net project had been started up in 1995 by leading of 

İller Banks.  

 

      The old network had four primary sources. Their supplied volumes were: Gözeli 

-47 %, Hamidiye-15 %, Yeniköy- 15.7 %, Anzele-9.4 %.  Together these four 

sources contributed 88 % of the total water supply to the city. The 88 % percent 

thought that there was no need to new system maybe.  However, the hydraulic 

complexity, existing water shortages, the sources only supplied to their individual 

production capacity and high water losses of oldest pipeline had been caused to 

construct and rehabilitate the new pipeline. 

 

      The alternative water source was chosen as Dicle Dam, other existing source 

Gözeli is still used in new system.  The 80 % of delivered water is supplied from 

Dicle Dam, remained (20 %) from Gözeli Wells for daily consumption.  

 

2.6. 1. Existing Pipe Network 
                    

      Diyarbakır has a wide western part, which is relatively flat, loosely settled and 

populated, having new development areas.  This area is surrounded by three densely 

settled and populated areas.  In south-west there are new development areas. 

 


